Th 96-D Allen Boulevard
e Farmingdale, New York 11735-5626 USA

Gwmam Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
| e-mail: info@govmark.com

1] -
Hm Organization, Inc. Page 1
eceived:12/05/2013 |Completed: 12/13/2013 |Letter: B4 CJ |P.O#: 17324 Test Report #: 2-99882-0-04
Client's Style: 200z Vinyl Wallcovering with OSNA Backing. Content: Polycotton Backing. Weight: 200z Linear Yd. Color:
Identification| Sample ID #150404. End Use of Fabric: Commercial Wallcovering.
Tested For: Mark Rain Key Test: FTM 5100.1/ASTM F793 135
Roysons Corp.
40 Vanderhoof Avenue Tel: 1-(973)-625-5570 Ext: 124
Rockaway, NJ 07866 Fax: 1-(973)-625-5917
Category: Break/Tensile Specifier: ASTM F 793 PC: 24H

TEST PERFORMED: Federal Test Standard 191A
Method 5100.1 - Strength and Elongation, Breaking of Woven Cloth; Grab Method

RESULTS: Machine Cross Machine
Direction Direction
Specimen # (1bs) (1bs)
1 112 127
2 113 129
3 118 127
4 119 128
5 118 125
Avg 116 127

REMARKS: None.

CLASSIFICATION CRITERIA: As cited by ASTM F 793 Standard Classification of Wallcovering by Durability
Characteristics, Commercial Serviceability --

Machine Direction Cross Machine Direction
Category Type (1lbs) (1bs)
v I Minimum 40 Minimum 30
v II Minimum 50 Minimum 55
VI I1T1 Minimum 100 Minimum 95

CONCLUSION: Based on the above Results and Classification Criteria, the item tested:

For Category IV Type I: [x] Complies; [ ] Does not comply
For Category V Type II: [x] Complies; [ ] Does not comply
For Category VI Type III: [x] Complies; [ ] Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures equipment specified by Federal Test Standard 191A Test Method 5100.1.
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The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from The Govmark Organization, Inc.




